
United States Region IV Final Report
Environmental September 30 1 992

Protection Agency

^ South Florida Coastal

Water Quality
Characterization

Prepared for

Water Quality Management Branch

U S Environmental Protection Agency

Region IV

345 Courtland Street NE

Atlanta GA 30365



BPA 90 y jj fz o i 3

SOUTH FLORIDA COASTAL WATER QUALITY
CHARACTERIZATION

Prepared for

U S Environmental Protection Agency
Region IV

Water Quality Management Branch

345 Courtland Street NE

Atlanta GA 30365

Prepared by

Tetra Tech Inc

10306 Eaton Place Suite 340

Fairfax VA 22030

September 30 1992

Contract No 68 C1 0008

Work Assignment No 0 36

LIBRARY

US EPA Region 4

Atlanta Federal Center

100 Alabama St SW
[...]
alter the intensity of the scatter thereby providing a measure of the concentration By towing
the transducer across the plume a profile of the particulate concentration as a function of depth
and position was created This image represented a cross sectional view of the particulate

scattering field along the vessel s heading

Laboratory and Sample Analysis

In plant and at sea samples were subdivided for the analyses The analyses consisted of tests

for dye concentration bacteriological analyses and suspended solids chlorides and toxicity
testing The bacteriological samples were further divided into fecal coliform fecal streptococ-
cus and total coliform

4 6



organism USEPA 1991 Acute toxicity tests determine the LC^ for the effluent The LQo is

defined as the concentration of effluent required to induce 50 percent mortality of the test

organisms within the designated time period Chronic toxicity tests measure the no observed

effect concentration NOEC which indicates the effects of an effluent on larval growth

reproduction fertilization and fecundity and embryo larval survival USEPA 1991 The

NOEC is defined as the highest tested concentration of an effluent at which no adverse effects

are observed on the test organisms at a specific time of observation USEPA 1991

Screening toxicity tests were performed on water samples collected from the treatment plant prior
to discharge from within the ZID and from the farfield mixing zone Definitive toxicity tests

were conducted using plant effluent at test concentrations of 1 10 30 60 and 100 percent LCjo
values for each of the facilities were determined from the definitive tests All tests used the

acute 96 hr methodology using the sheepshead minnow Cyprinodon variegatus and the mysid

shrimp Mysidopsis bahia as test organisms

Data Analysis

The primary product of the SEFLOE project was a characteristic dilution curve for each of the

six outfalls Figure 4 2 The characteristic dilution curve can be determined using one or a

combination of the existing subfields Fh of the wastewater plume field FF This curve can be

used to determine effluent dilution and compliance with Class III water quality criteria

Initial dilution is the process undergone by the effluent as it travels through the discharge pipe
and the water column to the zone where it makes its nearest approach to the surface This zone

which may be near or at the ocean surface is commonly referred to as the boil For all six

outfalls examined in the SEFLOE project the effluent plume was confined to the upper 8 m of

the water column

As previously mentioned the wastewater plume field FF r 0 z t is composed of several

subfields F r 0 z t where FF F„ Fd F„ These subfields which may include the

fecal coliform field fecal streptococcus field temperature field kinetic energy field acoustic

backscatter strength field total coliform field and dye tracer field can be used to calculate the

initial dilution The initial dilution for any particular field is expressed as the ratio of the

concentration measured in the boil to the effluent insertion concentration The equation is as

follows

F r 0 z t Boil
Initial Dilution

F{ t At Effluent

where At is the time required for a unit of effluent to go from the in plant measurement site to

the boil measurement site This is commonly referred to as the detention time

4 7



1 0

0 1

0 01

0 001

o Brow

d Boca
o Miarr
x Holly

Miarr

• Delrc

3rd 0 0

Raton

i Centra

vood 0

i North

y 0 003

Initial]
0 023 In

0 018

315 Initic

0 014 Ir

Initial

tial

Initial
i

„

itial 1

1

1

1

1

1

1

1

• is
0 150 300 450 600 750 900 1050 1200 1350 1500

Distance from Outfall meters

Figure 4 2 Characteristic dilution curve for South Florida outfalls



Once the effluent reaches the farfield zone the dilution dynamics are determined by

oceanographic processes rather than by effluent plume characteristics As mentioned above a

single subfield or a combination of subfields may be used to derive the characteristic dilution

curve CDC The concentration ratio 6 r of the CDC at any given range r is calculated by

FA FJr
5 r 1 ^x

D

for the dye D subfield where b boil and e effluent The validity of the acoustic data can

be tested by calculating the 6 r for the acoustic scatter subfield and comparing it with the 6 r

for the dye subfield Once developed the characteristic dilution curve can be used to calculate

the concentrations of parameters such as fecal coliform at the edge of the mixing zone Of

course in the case of fecal coliform this value would be the result of physical dilution only and

would not indicate any deviation due to die off The characteristic dilution values for the six

POTWs used in the SEFLOE I study are listed in Table 4 2

The characteristic dilution curve serves two useful purposes 1 it determines the dilution

concentrations applicable to chronic toxicity testing and 2 it determines compliance with State

water quality standards These values are also useful for determining the exposure of an

organism to an oceanic wastewater plume

Unfortunately the data collected from the monitoring program were insufficient to conclude that

no unreasonable degradation was occurring in the marine environment off southeast Florida

The sampling period of only 2 days did not provide enough data points and the total suspended
solids and the acoustic backscatter data did not correlate The plume dynamics particularly

Table 4 2 Characteristic Dilution Values with Range for the Six POTWs

in the SEFLOE I Study

Range
meters

Delray
Beach Boca Raton

Broward

County Hollywood

Miami Dade

North

Miami Dade

Central

0 333 1 43 1 36 1 67 1 71 1 56 1

100 NA 53 1 45 1 87 1 87 1 85 1

200 NA 73 1 56 1 116 1 119 1 128 1

300 NA 100 1 71 1 185 1 165 1 164 1

400 NA 141 1 91 1 270 1 227 1 208 1

500 NA 182 1 111 1 385 1 308 1 263 1

Values were determined during extremely rough weather and are not considered to be valid

NA Not Available

4 9



subsurface effluent entrainment and dilution patterns proved to be far more complex than was

originally believed The main concern was that plume dynamics were not fully identified from

the study and possibly pockets of undiluted water were leading to the increased algal growth
along the shoreline or were transporting high concentrations of fecal coliform bacteria These

uncertainties led EPA Region IV to require more intensive monitoring of the POTWs effluents

4 1 2 SEFLOE II

Currently the National Oceanic and Atmospheric Administration NOAA in cooperation with

the wastewater treatment facilities the U S Environmental Protection Agency EPA and the

Florida Department of Environmental Resources is conducting a follow up investigation known
as SEFLOE II The objective of SEFLOE II is to provide a comprehensive and more conclusive

database related to plume dynamics and the impact of the POTWs effluents on the marine

environment Small boat operations will collect twice monthly water samples for a period of

1 year The water samples are to be analyzed for microbial fecal coliform total coliform and

enterococcus nutrient TKN nitrates nitrites ammonia and total phosphorus and oil and

grease content More intensive shipborne operations will be conducted two times during the year

for water sampling dye studies acoustic data collection and temperature and conductivity
profiles Current temperature and conductivity measurements will also be collected continuously
for a year from instruments moored to the bottom

4 2 Facility Description and Effluent Characterization

This section describes the wastewater treatment facilities and the location and design of the

outfalls of the six POTWs examined in the SEFLOE I study Following these descriptions are

the results from the bacteriological analyses and the toxicity testing from the SEFLOE I study
These results were not available for the Delray Beach facility

4 2 1 Delray Beach

The municipal wastewater treatment facility located in Delray Beach has a design capacity of

24 MGD The discharge pipe has a diameter of 46 2 cm extends 1 609 m into the Atlantic

Ocean and terminates at a depth of 29 2 m Treatment processes consist of coarse screening

grit removal activated sludge biological treatment secondary clarification and chlorination The

sludge is thickened by air flotation or centrifuge and then lime stabilized The final sludge is

disposed of by means of land spreading

4 2 2 City of Boca Raton

The wastewater treatment facility for the City of Boca Raton has a design capacity of 20 MGD

and an open ocean outfall Treated wastewater is discharged into the Atlantic Ocean 1 524 m

from the shoreline at a depth of 27 4 m The discharge pipe undergoes two expansions along its

4 10



length starting with a diameter of 76 2 cm expanding to 91 4 cm and expanding again to

106 7 cm

The raw influent is treated by the screening of solids grit separation primary clarification

conventional stabilized activated sludge in three aeration basins and secondary clarification The

sludge is anaerobically digested dewatered to 12 percent and disposed of in a landfill

4 2 3 Broward County North District

The Broward County North District wastewater treatment facility located in Pompano Beach has

a design capacity of 66 MGD The treatment processes consist of screening and grit removal

activated sludge biological treatment secondary clarification and chlorination Treated

wastewater travels through a 137 cm diameter pipe prior to its discharge into the Atlantic Ocean

The terminal end of the pipe is 2 134 m from the shoreline and at a depth of 33 5 m Sludge is

thickened by flotation before being anaerobically digested and filter pressed The final sludge
is disposed of in a sanitary landfill

Bacteriological Data

Bacterial counts colonies 100 mL during chlorination October 8 1987 were consistently low

and ranged from 0 to 10 for total coliform from 0 to 10 for fecal coliform and from 0 to 150

for fecal streptococcus The bacterial counts from January 11 1988 when there was no

chlorination are reported as being inconsistent Within the zone of initial dilution ZID they

ranged from 100 to 4500 for total coliform 10 to 530 for fecal coliform and 40 to 260 for

fecal streptococcus Ranges recorded within the farfield mixing zone were 100 to 1100 for total

coliform 10 to 240 for fecal coliform and 30 to 490 for fecal streptococcus

Bioassay Data

Acute toxicity screening tests were conducted on 43 water samples taken from the ZID and the

farfield mixing zone The sheepshead minnow Cyprinodon variegatus was used in 24 of the

tests and the mysid shrimp Mysidopsis bahia was used in 19 of the tests None of the water

samples proved to be toxic to either organism

Definitive acute toxicity tests were performed using effluent dilutions of 6 12 25 50 and 100

percent Twelve tests used the sheepshead minnow and resulted in LC50 values the effluent

concentration that is toxic to 50 percent of the test organisms of 100 percent The mysid
shrimp was used for eight tests and the resulting LC50 values were 100 100 and 85 percent

Presently the State requires that effluent be nontoxic at a concentration of 30 percent The LCS0
values obtained from the definitive tests indicate that the Broward County effluent is well within

the FDER requirement

4 11



4 2 4 City of Hollywood

The Hollywood municipal wastewater treatment facility discharges primarily residential

wastewater at a rate of 38 MGD into the Atlantic Ocean The outfall pipe has a 152 4 cm

diameter and extends 3 048 m offshore terminating at a depth of 27 4 m The facility s

treatment processes consist of screening and grit removal two parallel pure oxygen activated

sludge reactors six secondary clarifiers and postchlorination The sludge is thickened by gravity
beds and stabilized with lime The resulting dewatered sludge is disposed of via land application
in nearby agricultural areas

Bacteriological Data

Water samples were collected at the treatment plant within the ZID and in the farfield mixing
zone with and without chlorination The samples were tested for total coliform fecal coliform

and fecal streptococcus During chlorination bacteria levels colonies 100 mL within the mixing
zone ranged from 0 to 48 for total coliform 0 to 18 for fecal coliform and 0 to 95 for fecal

streptococcus Bacterial data for the unchlorinated samples were incomplete and were not

included in the final report The report noted that fecal coliform samples collected at 800 m

from the outfall were either at or above acceptable levels whereas samples collected 400 m from

the outfall were at completely acceptable levels Laboratory error was speculated to be

responsible for the confounding results

Bioassav Results

Fifteen 96 hr acute toxicity tests were performed using samples of effluent that were collected

prior to dilution at the end of the pipe The mortality of the invertebrates Ceriodaphnia dubia

Daphnia pulex and Mysidopsis bahia was 100 percent and the survival of the vertebrates

Pimephales promelas and Cyprinodon variegatus was 100 percent Previous water samples
have contained the organophosphate pesticide Diazinon and toxicity tests proved Diazinon to be

the source of the invertebrate mortality Seventy two toxicity tests were performed on water

samples collected within the ZID and the farfield mixing zone None of the samples proved to

be toxic to the test organisms

4 2 5 Miami Dade North District

The Miami Dade North District municipal wastewater treatment plant has a design capacity of

80 MGD and a discharge outfall located in the Atlantic Ocean The discharge pipe extends

3 353 m offshore has a 228 6 cm diameter and terminates at a depth of 32 9 m The T shaped
diffuser Figure 4 3 comprises twelve 61 cm ports six on each side of the T and has a total

length of 112 5 m Treatment at this facility consists of prescreening primary settling degritting
activated sludge secondary clarification and disinfection The sludge is pumped to the Miami

Dade Central District facility where it is anaerobically digested air dried and used as fertilizer

4 12



23 33 09 N

80 II 1 a W

88° 00 00 Azimuth from chart

25 53 13 N

80° 05 10 w

Inv E ev I075

1 000 Long 90 Oia Cone Pipe

MSL Shoreline

369 Long 60 Dia Cone Pipe
l2 24 Ports of Ports El8v 95

40 40
|
40

1
40 41 4Q 4Q 40 40

2 Opposed Openings ^
O JL—JL J B 1^1 IL

2 Opposed Openings

180

tszt

4 180

Figure 4 3 Schematic of the Miami Dade North District discharge pipe and diffuser

Bacteriological Data

During chlorination total coliform counts ranged from 0 to 10 per 100 mL fecal coliform ranged
from 0 to 10 per 100 mL and fecal streptococcus ranged from 0 to 45 per 100 mL These

values fall well within the requirements established by the FDER Data from the 2 days when
chlorination did not occur are inconsistent and do not correlate with previous sampling efforts

Bioassav Data

Screening toxicity tests were performed on water samples collected from the treatment plant prior
to discharge from within the ZID 29 samples and from the farfield mixing zone 26 samples
Definitive toxicity tests were conducted using plant effluent at test concentrations of 1 10 30

60 and 100 percent Both types of tests screening and definitive were acute 96 hr toxicity tests

using the sheepshead minnow Cyprinodon variegatus and the mysid shrimp Mysidopsis bahia

The 100 percent effluent used in the screening tests proved to be nontoxic to the sheepshead
minnow however four of the eight samples tested with mysids proved to be acutely toxic None

4 13



of the samples from within the ZID were acutely toxic to either organism and only one sample
from the farfield mixing zone was toxic This sample caused 60 percent mortality to mysid
shrimp and its toxicity was thought to be due to the unusually high salinity of the test solution

The LC50 values from all of the definitive toxicity tests using the sheepshead minnows were 100